SERIES 12:16-SH
JU/NR=Nu [N\l 200212R05
1B S =S =SS 200212R04
ct 2007

AIR PARTS

Construcfi%n arts.co

MANUAL

HYDRAULIC MIXERS
12-SH, S12-SH, S16-SH

DATE

ConstrgréRQM’“E4-4289

CONSTRUCTION EQUIPMENT

Printed

in
AAAAAA



HYDRAULIC MIXERS
ConstructioaPaits2or. S1688'8-634-4289

>
)
=
i
7,
0
<
-
<
@x
o
%

PADDLE ASSEMBLY

Page 6

HOOD ASSEMBLY

Page 7

DRIVE KIT ASSEMBLY

DRUM ASSEMBLY

Page 3

‘\") FRAME ASSEMBLY

Page 4


rickmueller
Rectangle


DRUM ASSEMBLY
ConstructionParts.com

ConstructionParts.com

888-634-4289

Ref | 12SH | S12SH | S16SH Description 12SH | S12SH | S16SH
1 | 226640 | 226640 | 226640 Bolt, HexHd, 1/2 x 1-1/4 8 8 8
2 176250 | 176250 | 176250 Washer, Spring, 1/2 8 8 8
3 128291 | 128291 | 128291 Nut, Hex 1/2, Top Lock, Gr5 8 8 8
4 | 496855 | 496855 | 496855 Spring Plate 2 2 2
5 | 465925 | 465925 | 465925 Gland, Half Packing 4 4 4
6 | 465920 | 465920 | 465920 Packing, Alb#176 3/8 x 3/8 x 7.25L 12 12 12
7 | 465915 | 465915 | 465915 Packing Seal Ring 2 2 2
8 117831 | 117831 | 117831 Bolt, Carriage, 3/8 x 3 4 4 4
9 118331 | 118331 | 118331 Bolt, Carriage 1/2 x 1.5 8 8 8
10 [ 226220 | 226220 | 226220 Bolt, HexHd, 3/8 x 1-1/4 4 4 4
11 | 496490 | 496490 | 465024 Grill, Fixed 1 1 1
12 | 176230 | 176230 | 176230 Washer, Spring, 3/8 4 4 4
13 | 227830 | 227830 | 227830 Nut, Hex, 3/8 4 4 4
14 | 226230 | 226230 | 226230 Bolt, HexHd, 3/8 x 1-1/2 2 2 2
15 | 174986 | 174986 | 174986 Washer, 3/8 2 2 2
16 | 227814 | 227814 | 227814 Nut, Hex Lock, 3/8 2 2 2
17 | 496395 | 496395 | 465036 Grill, Hinged 1 1 1
18 | 412861 | 412861 | 412861 Trunnion (c/w cylinder mount bushing) 1 1 1
19 | 110452 | 110452 | 110452 Ball Bearing, 5210 - 2RS JAF 2 2 2
20 | 410453 | 410453 | 410453 Bearing Lock Collar, (c/w set screw) 2 2 2
21 | 496071 | 496071 | 496071 Pivot 2 2 2
22 | 496860 | 496860 | 496860 T-Nut, 3/8-16 4 4 4
23 | 496861 | 496861 | 496861 Spring, Packing Compr 4 4 4
2 412865, 412865,] 412866 Drum Asembl
LdaktieatissPaitomcom  88841634-4289

Page 3



/11

L 12
FRAME ASSEMBLY 9§,ﬁj11 )

- ription 12SH | S12SH | S16SH

25 °F Y&
412915 | 412915 | 412915 | Cylinder, Hyd 2’ x 10”
412855 | 412855 | 412855 | Pin, Cylinder 1 x 6.5”
227830 | 227830 | 227830 | Nut, Hex, 3/8

412826 | 412826 | 412826 | Pin, Cylinder 1 x 5.5”
176230 | 176230 | 176230 | Washer, Spring, 3/8

226210 | 226210 | 226210 Bolt, HexHd, 3/8 x 1

412801 | 412801 | 412801 Reservoir Assembly

412873 | 412873 | 412873 Filter Element, Breather 10 Micron
227814 | 227814 | 227814 Nut, Hex Lock, 3/8

412857 | 412857 | 412857 Filter, Assembly 10 Micron

12 412860 | 412860 | 412860 Filter Element, Qil, 10 Micron

T Py
EBoo~Nourwn g

13 226270 | 226270 | 226270 Bolt, HexHd, 3/8 x 2-1/2
14 412167 | 412167 | 412167 Spacer

15 412902 | 412902 | 412902 Hydraulic Oil Cooler

16 412810 | 412810 | 412810 Reaction Arm

17 412940 412940 412940 Spacer, Reaction Arm
18 226670 | 226670 | 226670 Bolt, HexHd, 1/2 x 2

19 128291 | 128291 | 128291 Nut, Hex 1/2, Top Lock

20 431081 | 431081 | 431081 Wheel &Tire Assy 5.5 x 13

21 226651 | 226651 | 226651 Bolt, HexHd 1/2 x 1-1/2 Gr8 Ylw
22 227854 | 227854 | 227854 Nut, Hex, 1/2

23 174470 | 174470 | 174470 Washer, 1/2

24 431090 | 431090 | 431090 Axle

25 609686 | 609686 | 609686 Safety Chain
26 247032 | 247032 | 247032 Dome Plug
27 464938 | 464938 | 464938 Drawbar - Pintel

sCdtiétrifetidii®arfsikqm  888-6

uhn—\r\)@r—\boobmbbr—w—w—\bm»—w—\mpn—\wwpwn—\pp
ml—\r\)©l—\bmbmbeHHbNHHml—\wal—\wl—\l—\l—\

N
0

r—wn—\r\)@r—\boobmbbn—w—w—\bmn—w—\m»—w—\ww»—\wn—w—w—\

BN
I




SPIRAL ASSEMBLY
ConstructionParts.com

888-634-4289

Ref [|112S S12S S16S Description 12S S12S S16S
1 * 4966701496671 Shaft P 1 1
2 * 464937 || 465020 Spiral Weldment P 1 1
3 * 226000 (| 226000 Bolt, HexHd, 5/16 x 1-1/2 P 4 4
4 * 1749901 174990 Washer, 5/16 P 4 4
5 * 4962421496242 Scraper P 2 2
6 * 1762201| 176220 Washer, Spring, 5/16 P 4 4
7 * 2278201 227820 Nut, Hex, 5/16 P 4 4
ConstructionParts.com 888-634-4289

Page 5




PADDLE ASSEMBLY

ConstructionParts.com

RUBBER
BLADE KIT

EXISTING

PADDLE

12
\y’
PADDLE
ASSEMBLY 19 14
EXISTING
PADDLE
STEEL
BLADE KIT
ConstructionParts-cam.

Paddle Assembly
1 496672 * * Shaft 1 * *
2 96125 * * Paddle LH 2 * *
3 176811 * * Key Woodruff 1212 3/8 x 1-1/2 4 * *
4 227854 * * Nut, Hex, 1/2 6 * *
5 176250 * * Washer, Spring, 1/2 6 * *
6 96126 * * Cap, Paddle 2 * *
7 96124 * * Paddle RH 2 * *
8 226711 * * Bolt, Hexhd G5 Pl 1/2UNC x 3 6 * *

Rubber Blade Kit - 609804
10 496097 * * Blade,Top 8 * *
11 190973 * * Wiper, Top 4 * *
12 226220 * * Bolt, HexHd, 3/8 x 1-1/4 4 * *
13 226210 * * Bolt, HexHd, 3/8 x 1 10 * *
14 496098 * * Blade, Side 2 * *
15 190974 * * Wiper, Side 2 * *
16 496099 * * Blade, Side 2 * *
17 174986 * * Washer, 3/8 20 * *
18 227830 * * Nut, Hex, 3/8 22 * *
19 226230 * * Bolt, HexHd, 3/8 x 1-1/2 8 * *

Steel Blade Kit - 609814
10 496097 * * Blade,Top 4 * *
12 226210 * * Bolt, HexHd, 3/8 x 1 2 * *
14 496098 * * Blade, Side 2 * *
17 174986 * * Washer, 3/8 12 * *

H * p ex ) ©12




HOOD ASSEMBLY
ConstructionParts.com

§88-634-4289

/

Ref 12SH S12SH | S16SH Description 12SH S12SH | S16SH
1 412864 | 412864 | 412864 Fixed Hood 1 1 1

2 485523 | 485523 | 485523 Panel Nut, 5/16 6 6 6

3 225960 | 225960 | 225960 Bolt, HexHd, 5/16 x 3/4 6 6 6

4 412825 | 412825 | 412825 Access Cover 1 1 1

5 464735 | 464735 | 464735 Hinged Hood 1 1 1

6 227820 | 227820 | 227820 Nut, Hex, 5/16 4 4 4

7 176220 | 176220 | 176220 Washer, Spring, 5/16 8 8 8

8 201544 | 201544 | 201544 Rubber Bumper 4 4 4

9 465009 | 465009 | 465009 Hinge Bracket 2 2 2
10 ltem Not Used

11 201543 | 201543 | 201543 Rubber Hood Latch 2 2 2
12 225980 | 225980 | 225980 Bolt, HexHd, 5/16 x 1 4 4 4

74986 | 1749 174 sher, 3/8 4
ConstractionParts ' Dg9-

Page 7



DRIVE KIT ASSEMBLY

ConstructionPartsic

11

Ref 12S S12S S16S Description 12S S12S S16S
1 412810 | 412810 | 412810 Reaction Arm 1 1 1
| COrFELr 5128298 | 2829 x 42 Aop-kack, Gr5 5 5 5
14" 712814 " 41281 oUpler, 1.5 WiPkey 1 1 1
4 226745 | 226745 | 226745 Bolt UNC 1/2 x 3-1/2 Gr 9 1 1 1
5 228028 | 228028 | 228028 Set Screw, 5/16 x 3/8 1 1 1
6 412950 | 412950 | 412950 Motor, Hyd 32.7 In3 /Rev 1 1 1
7 226701 | 226701 | 226701 Bolt, HexHd, 1/2 x 2-3/4 4 4 4
8 176230 | 176230 | 176230 Washer, Spring, 3/8 4 4 4
9 226210 | 226210 | 226210 Bolt, HexHd, 3/8 x 1 4 4 4
10 412927 | 412927 | 412927 Pump, Hyd .366 In® Rev, Gas Engine alr alr alr
10 412928 | 412928 | 412928 Pump, Hyd .659 In3 Rev, Elec Motor alr alr alr
11 412926 | 412926 | 412926 Adapter, 90° #10 ORB Male ~ #10 JIC 1 1 1
12 412800 | 412800 | 412800 Pump Mount W.A ~ 'A’ Flange 1 1 1
13 227830 | 227830 | 227830 Nut, Hex, 3/8 2 2 2
14 Motor/Engine, See page 9 alr alr alr
15 142532 | 142532 | 142532 SHCS 5/16 x 3/4, CSK 3 3 3
16 412815 | 412815 | 412815 Fan Collar, 2" BCD 1 1 1
17 412851 | 412851 | 412851 Fan, 8" CCW 1 1 1
18 412856 | 412856 | 412856 Coupler, L100 x 1" dia 1 1 1
19 412854 | 412854 | 412854 Insert, LO99-100U Blue 1 1 1
20 412853 | 412853 | 412853 Coupler, L100 x 5/8" Dia 1 1 1
21 412920 | 412920 | 412920 Adapter, 90° #12 ORB ~ #10 JIC 1 1 1
22 226230 | 226230 | 226230 Bolt, HexHD, 3/8 x 1-1/2 2 2 2
23 412820 | 412820 | 412820 Guard, 9" Dia 1 1 1
24 485704 | 485704 | 485704 Lever, Valve Control 2 2 2
25 412914 | 412914 | 412914 Valve, 2 Spool Press Comp 1 1 1
26 226003 | 226003 | 226003 Bolt, HexHd, 5/16 x 2-1/2 2 2 2
27 412818 | 412818 | 412818 Valve Mounting Bracket 1 1 1

L CoFSEraeLiGiiP 6, -53424289
227814"| 22781 x T 20781 utHex, .3 2

Page 8



OPTIONS

C%nstruction r

S

0

Ref 12SH S12SH S16SH [ Description 12SH S12SH S16SH
1 226240 | 226240 | 226240 | Bolt, Hex Hd, 3/8 x 1-3/4 4 4 4
2 174986 | 174986 | 174986 | Washer, 3/8 2 2 2
3 176230 | 176230 | 176230 | Washer, Spring, 3/8 4 4 4
4 227830 | 227830 | 227830 | Nut, hex, 3/8 4 4 4
2 174986 | 174986 | 174986 | Washer, 3/8 2 2 2
5 202020 | 202020 | 202020 | Eng. Hon, 13 Hp, GX 390 K1QA6 1 1 1
6 412856 | 412856 | 412856 | Coupler, L100 x 1" Dia 1 1 1
5 219991 | 219991 * Motor, 5 Hp, 1-115/230, Ext Shaft 1 1 *
6 412859 | 412859 * Coupler, L100 x 1.125” Dia 1 1 *
5 219993 | 219993 | 219993 | Motor, 7.5 Hp, 3-575, Ext Shaft, 1" C Fl 1 1 1
6 412871 | 412871 | 412871 | Coupler, L100 x 1.375” Dia 1 1 1
5 219999 | 219999 | 219999 | Motor, 7.5 Hp, 1-115/230, 1" C Flg 1 1 1
6 412859 | 412859 [ 412859 | Coupler, L100 x 1.125" Dia 1 1 1
5 220000 | 220000 | 220000 | Motor, 7.5 Hp, 3-239/460, Ext Shaft 1 1 1
6 412871 | 412871 | 412871 | Coupler, L100 x 1.375" Dia 1 1 1

ConstructionParts.com

888-634-4289

Page 9



HYDRAULIC HOSES & FITTINGS
ConstructionParts.com

888-634-4289

Part Description Qty Location

412858 | Detent Kit 1 | Valve

412903 | Hose, 3/4 x 16” #10 JIC ~ #10 JIC 1 Reservoir To Pump Btm

412904 | Hose, 1/2 x 18" #10 JIC ~ #10 JIC 1 | Valve To Pump - Side

412905 | Hose, 3/8 x 72" #6 JIC ~ #6 JIC 2 | Valve To Cylinder

412906 | Hose, 1/2 x 24" #10 JIC ~ #10 JIC 2 | Valve To Motor

412907 | Hose, 1/2 x 18" #8 JIC ~ #8 JIC 2 Cooler To Valve & Filter

412909 | Adapter, 90° #4 NPT ~ #6 JIC 2 | Cylinder

412910 | Adapter, #8 ORB ~ #10 JIC 2 | Valve

412911 | Adapter, #10 ORB ~ #10 JIC 1 | Valve

412912 | Adapter, #12 ORB ~ #8 JIC 1 | Filter

412913 | Adapter, 45° #38 NPT ~ #10 JIC 1 Reservoir ~ Btm

412916 | Adapter, #8 ORB ~ #6 JIC 2 | Valve

r 1 | Valve

ColikiibesiParts.com | | |

412919 | Adapter, 90° #8 JIC Fem ~ #8 JIC Male 2 Filter

412922 | Adapter, 45° #10 ORB ~ #10 JIC 2 Hyd. Motor (pdl/sprl shft)

412925 | Adapter, Hyd #8 ORB ~ #8 JIC 1 | Valve

412932 | Ftg, Plug, #8 NPT 2 Reservoir

485104 | Adapter, 90° #10 JIC Fem ~ #10 JIC Male 1 | Valve

485115 | Screen, Sucton - 100 Mesh 1" NPT 1 Reservoir

ConstructionParts.com

888-634-4289

Page 11





